

Nurofen for Children 200mg/5ml Oral Suspension

Uses

For the relief of rheumatic or muscular pain, headache, dental pain, feverishness, symptoms of cold and flu in children aged 7-12 years weighing more than 20kg. Available in Orange and Strawberry flavours.

Dosage

Children 7-12 years weighing more than 20kg: the daily dose is 20mg/kg bodyweight in divided doses. Using the dosing device provided this can be achieved as follows: 7-9 years: 5ml 3 times in 24 hours. 10-12 years: 7.5ml 3 times in 24 hours. Leave at least 4 hours between doses. Under 7 years: not suitable.

Format and Ingredients

Liquid containing in 5ml: lbuprofen 200mg,

Category: Analgesics

Manufacturer: RECKITT

Pack size: 100ml

RRP: £7.50

Legal Status: (P)